NZXT

H500i / H500

MID-TOWER

POWERED BY

T

NZXTcav

—~—

EXPLODED VIEW

VISTA EXPLOSIONADA

1

TOP EXHAUST FAN

10

FRONT I/0

CLEARANCES AND SPECIFICATIONS

MEDIDAS Y ESPECIFICACIONES

Motherboard Support

ATX, Micro-ATX, Mini-ITX

MoppaepiKa MaTepUHCKOI NnaTbl

ATX, Micro-ATX, Mini-ITX

VUE EN ECLATE 11 DEGAGEMENTS ET SPECIFICATIONS 2.5” SSD Support 2+1 1A TBEPAOTeNbHbIX HaKoMMTenel 25" 2+1
EXPLOSIONSDARSTELLUNG SMART DEVICE (H5001) ABSTANDE UND TECHNISCHE DATEN 3.5” HDD Support 2+ LVIF KECTKX ANICKOB 3,5 2+
VEDUTA IN ESPLOSO 2 : SPAZI NECESSARI E SPECIFICHE g;%aglsmnSlo‘fs ;25 gzmﬁgmpf;a”mze;‘:gmnpowwpa gzamm
A A earance mm
VISTA EXPLODIDA . DIMENSOES E ESPECIFICACOES Cable Management 19-23mm OpraHu3aLyis KabenbHbIX crctem 19-23mm
'I§"PEXMEPHOE NPEACTABAEHWE OETANEN TOP RGB LED STRIP TE):HI/I‘-IE7SKI/IE XAPAKTEPUCTUKY U 3A30PbI CPU Tower Conler 165mm R 165mm
2 = A A2 Front Radiator 60mm MepeaHuii papuatop 60mm
BRER 3 12 E e _ .
B4 R RIGHT METAL PANEL 1B BE 5 ML 1% Placas base admitidas ATX, Micro-ATX, Mini-ITX | OFE2E x| ATX, Micro-ATX, Mini-ITX
B 49 R REAR EXHAUST FAN 5 25 22 1R 1% Unidad de estado slido de 2,5”  2+1 2.5" SSD 2+1
4 \ Unidad dediscodurode35”  2+1 3.5" HDD §+1
Ranuras de expansion 7 2y &8
PSUDUST FILTER Distancia de seguridad para GPU 325mm GPU 7t 325mm
S Administracion de los cables 19-23mm Aol el }Igézimm
. Disipador de la CPU 165mm CPU 22| mm
VERTICAL GPU MOUNT (H500) 13 Radiador frontal 60mm 9% 2tr|ofo|Ef 60mm
6 FRONT RIGHT DUST FILTER Cartes mére prisesencharge  ATX, Micro-ATX, Mini-ITX Y*f*ﬂ'i*_r_l‘ﬁ‘?ﬁ* [~ ATX, Micro-ATX, Mini-ITX
SSD2,5” 2+1 2.5"SSDH AR — 2+1
Disques durs 3,5” 2+ 3.5"HDDH# R — b~ 2+1
LEFT TEMPERED GLASS SIDE PANEL 210MM 428MM B oot 3 THRAYY 2ROy k =
14 Longueur du GPU 325mm GPUZ U7 T2 R 325mm
Gestion du cablage 19mm 7T DEE _ 19-23mm
7 FRONT BOTTOM DUST FILTER ®e0e [c]) oe0e 0@ Radiateur du processeur 165mm CPUY =7 - JIUTIVR 165mm
SSD TRAY 15 P [] ® o Radiateur avant 60mm TJRVEIVI-E— 60mm
8 CHASSIS & g 0 IE Motherboard-Unterstiitzung ~ ATX,Micro-ATX,Mini-ITX | E4&52#5 ATX, Micro-ATX, Mini-ITX
2,5-Z0ll-SSD 2+1 2.5"SSDXz #5 2+1
CABLE BAR o o 3,5-Zoll-Festplatte 2+1 3.5"HDD#% 2+1
16 Erweiterungssteckplatze 7 i 7
9 GPU-Abstand 325mm GPU [&)EE 325mm
_ .10 pUR ;
CABLE BAR RGB LED STRIP (H500i) FRONT COOLER BRACKET égﬂel}\(lgmvaltung lggmr:]m éf;ﬁ %ﬁ%%ﬁaﬁﬁ }IZSZrﬁrmnm
H er AR
q ser— S
b s o o (L] Vorderer Kiihlkorper 60mm BUE AR 60mm
@ o N
. ) . ) ) ) ° ° ‘ o Scheda madre supportata ATX, Micro-ATX, Mini-ITX | sz ATX, Micro-ATX, Mini-ITX
1. Ventilador de escape superior 1. Ventilateur en extraction du haut 1. Lifter fur Luftauslass an Oberseite 1. Ventola di scarico superiore 1. Ventoinha de exaustéo da parte superior 1. BepxHMii BbITAXKHOM BEHTUNATOP 1. Abch HY 7| TH 1. by THHET 7Y 1. NEHESE 1. JEE B AR b [= E] e SDD 2.5” PP 241 25'SSDIE 241
2. Tira LED RGB superior 2. Bande LED RVB du dessus 2. RGB-LED-Streifen an Oberseite 2. Striscia LED RGB superiore 2. Tira de LED RGB da parte superior 2. BepxHss cBeToAnoaHas neHta RGB 2. ACHRGB LED AE & 2. by 7RGBLED 2 h ) v 2. J0%8 RGB LED ¥ 2. JBE0 RGB LED f&1% i NZXT e | o3 = HDD 3.5" 241 3.5"HDDZIE 241
3. Ventilador de escape trasero 3. Ventilateur d'échappement arriére 3. Lufter fir Luftauslass an Riickseite 3. Ventola di scarico posteriore 3. Ventoinha de exaustao traseira 3. 3aaHuii BbITAXHON BEHTUNATOP 3. = by 7| 3. UTHET 7Y 3. EHS B 3. BAHEARE |, o 0 o Je o ] ° Alloggi.d’espansione 7 ] 7
4. Filtro de polvo de la PSU 4. Filtre a poussiére du bloc d'alimentation 4. Netzteil-Staubfilter 4. Filtro polvere alimentatore 4. Filtro de p6 do PSU 4. MbineBol GpuALTP 610Ka NUTaHKA 4. PSU HZX| ZH 4. PSUSZ T 4L — 4. PSU B itiimas 4. ERHFEZRAERA 72 ] Spazio necessario alla GPU 325mm GPU R5E 325mm
5. Soporte vertical para GPU (H500i) 5. Support vertical GPU (H500i) 5. Vertikale Grafikkkartenhalterung (H500i) 5. Supporto Verticale per GPU (H500i) 5. Apoio vertical para GPU (H500i) 5. BepTuKanbHas ycTaHoBKa BUAeoKapTbl (H500i) 5. 2% GPU OL2 E (H500i) 5. N—F v )LGPUT Y > k (H500i) 5. B B-REZELEM (H500i) 5. EU#RERAHE (H5000) . R Gestione dei cavi 19mm o EE 19-23mm
6. Panel de vidrio templado lateral izquierdo 6. Panneau latéral gauche en verre trempé 6. Hartglasfenster links 6. Pannello laterale sinistro in vetro temperato 6. Vidro temperado do painel lateral esquerdo 6. Jleasn 60KOBaA NaHeNb U3 3aKaneHHOro CTeKna 6. xt= Z3st Q2| Ato|E Tid 6. YA RBIEH SR/ FRIL 6. ZZMINEIIBIR 6. ZERIRIEHIBAER P L i o Dispersore di calore CPU 165mm CPU ZZh 2255 165mm
7. Bandeja unidad de estado sélido 7. Plateau SSD 7. SSD-Fach 7. Cassetto SDD 7. Tabuleiro de SSD 7. JIOTOK Ans TBEPAOTENbHbIX HAKONUTEne 7. SSD Egj0| 7.SSDhL A 7. B 7. ERRR Radiatore frontale 60mm AIE R SR 60mm
8. Barra de limpieza 8. Barre pour la gestion des cables 8. Reinigungsleiste 8. Barra di gestione dei cavi 8. Barra de limpeza 8. Manenb Clean sweep 8. 70| M2 Ht 8. v U—VRFER 8. LR 8. IB4RIEMR
9. Tira RGB LED de la barra de cableado (H500i) 9. Bande LED de la barre cache cables (H500i) 9. Kabelleisten-RGB-LED-Strip (H500i) 9. Barra cavi della Strip Led RGB (H500i) 9. Barra para cabos com fita de LED RGB (H500i) 9. LED-nexTa RGB-nopcseTKm Ha KabenbHol nnatke (H500i) 9. #|0|£ Hf RGB LED AE & (H500i) 9. 7 —7TIL/N—RGBLEDZ kY w7 (H500i) 9. %éﬁ‘%%’ﬂiRGB LED T2 (H500i) 9. E2#4424#RGB LED & & (H500i) NZTT Placa-principais suportadas ATX, Micro-ATX, Mini-ITX
10. E/S frontal 10. E/Savant 10. E/A an der Vorderseite 10. 1/0 anteriore 10. E/S frontal 10. Pasbembl cniepeamn 10. M®H 1/0 10. 78> ~1/O 10. #ili 1/0 10. A173 1/0 SSDde2,5" 2+1
11. Dispositivo inteligente (H500i) 11. Smart Device (H5001i) 11. Smart Device (H500i) 11. Dispositivo intelligente (H500i) 11. Dispositivo inteligente (H500i) 11. WnTennekTyanbHoe yctpoiicteo (H500i) 11. AOLE ZHX| (H500i) 11. A< — b7 /34 2 (H500i) 11. EAER#E (H500i) 11. EERE (H500i) HDD de 3,5” 2+1
12. Panel metalico derecho 12. Panneau métallique droit 12. Seitliche Abdeckung rechts aus Metall 12. Pannello destro in metallo 12. Painel de metal direito 12. Mpasas MeTannMyeckas naHenb 12. 2= ojgt g 12. BYA REB/SRIL 12. AlEER 12. ARIZEER Ranhuras de expansao 7
13. Filtro antipolvo delantero derecho 13. Filtre a poussiére avant droit 13. Staubfilter vorne rechts 13. Filtro antipolvere frontale destro 13. Filtro de p6 do lado direito da frente 13. MepeaHnii NpaBbiil BO3AYIWHBIA GUALTP 13. M0 2= x| ZE 13. 7OV I MER T 4R — 13, AUHRA ML 13. BIARIEA U w Folga paraa GPU 325mm
14. Filtro antipolvo delantero (bajo) 14. Filtre a poussiére avant (dessous) 14. Staubfilter Unterseite vorne 14. Filtro antipolvere frontale inferiore 14. Filtro de p6 do fundo da frente 14. TlepeAHuI HKHNI BO3AYLIHbIN GUALTP 14. MO jct HX| EH 14, JAY PRMATZ T 1ILA— 14. BINREEBRIL 14. BIEEREA Gestao de cabos 19mm
15. Chasis 15. Chassis 15. Gehause 15. Chassis 15. Chassi 15. Kopnyc 15. AjA| 15 v —2 15. #l58 15. #a% Dissipador de CPU 165mm
16. Soporte del refrigerador frontal 16. Support du dissipateur avant 16. Kihlerhalterung an Vorderseite 16. Staffa raffreddamento anteriore 16. Suporte da ventoinha frontal 16. KpoHLUTeliH NnepeaHeii cucTeMbl OXNaxaeHnsA 16. MO 27 =2zl 16. 7AY N9 —5—TF 345 v b 16. AR 2 ANER 252 16. BIAEIEEE52 Radiador frontal 60mm
CO M PO N E N T L I ST A. Tornillo de apriete manual de 6-32 x 6 mm Instalacién de ranuras de extensién A. BUHT c 6apauwkom 6-32 X 6 MM Pa3bemoB pacimpenms S MART D EVI C E ( H 500 i) I CONECTORES DE VENTOINHA - Trés conectores de ventoinhas para trés canais. Para conectar ventoinha adicionais, utilize os divisores
B. Tornillo de apriete manual especial de 6-32 x6 mm  Panel lateral, soporte de fuente de alimentacién y bandeja para unidad de disco duro B. CneuuanbHbiii BUHT € 6apalwkom 6-32 x 6 Mm BokoBas naHesnb, KPOHLITENH AA NCTOYHWKA NUTAHIA, IOTOK ANIA XKeCTKNX AUCKOB PORTS para ventoinha incluidos.
LISTA DE COMPONENTES EAE e X St IS AR i A — DISPOSITIVO INTELIGENTE
LISTE DES COMPOSANTS E. Tornillo M3 x5mm Instalacién de la unidad de disco duro de 2,5" ' E. BUHT M3 x 5 mm YCTaHOBKa KecTKoro ancka 2,5" APPAREIL INTELLIGENT NoteEThe first fan connector with % pins on the fan splitter will be the primary fan. Do not mix PWM or 3-pin fans. ; Nota: Para usar a redugéo adaptavel de ruido inteligente da CAM, vocé deve conectar a ventoinha da CPU ao dispositivo inteligente.
. i : Note: To most effectively use CAM’s smart Adaptive Noise Reduction, you should connect your CPU fan to the Smart Device. If you N A ” b o H © A - =
KOMPONENTENLISTE F. Tornillo KB5x 10 mm Instalacion del ventilador F. BuHT KBS x 10 MM YcTaHoBKa BeHTUNATOPa SMART DEVICE choose to do this, you will need to disable the CPU Fan warning in your motherboard’s BIOS settings. Se vocé escolher fazer isso, sera necessario desabilitar o alerta da ventoinha da CPU nas configuragdes BIOS da placa-mae.
ELENCO DEI COMPONENTI (e SprGlar Sl i T il alo gl s N GREIEE PR baztios kalarep ko Xe] DISPOSITIVO INTELLIGENTE A N e inai Y s trins vi CONECTOR RGB DE LED - Uma tira de LED & intregrada a parte interna do gabinete. Conecte as faixas de LED HUE+ adicionais pelo
H rador icionamiento 6-32 x 6.5+4mm  In ion H. Mo3numonn A CTOMKA 6-32 X 6.5+4 MM TaHOBKa MaTeDUHCKOM NnaTh! RGB LED CONNECTOR - One LED strip is integrated inside the case. Connect additional HUE+ LED strips via the end connector located ) 8 © 3 " "
Separador de posicionamiento 6-32 x 6.5- stalacion de la placa base 031LIMOHMPYIOLLas CTOMKa 6-32 X 6.5 YCTaHOBKa MaTepPUHCKOIA nAaThl final localizad f da f de LED. P Aer RGB. ted t LED RGB.
LISTA DE COMPONENTES i ¥ > DISPOSITIVO INTELIGENTE on the bottom LED strip. To connect Aer RGB, connect directly to the RGB LED connector. conector final localizado na parte inferior da faixa de LED. Para conectar o Aer RGB, conecte diretamente o conector -
I. Llave para separadores Instalacion de la placa base I. FaeuHbIi Knioy YcTaHOBKa MaTepUHCKOIA NnaTbl P. y CONECTOR DE ALIMENTACAO - C te a fonte de all tacdo a all tacdo do d t teligente. 4 toinh as . d
CNMNCOK KOMMOHEHTOB J. Brida para cables Administracion de los cables J. KabenbHbiit xomyT OpraHu3auus KabenbHbix cUCTeM WHTENNEKTYAJIbBHOE YCTPOWCTBO POWER CONNECTOR - Connect to the power supply to power on the smart device, fans, and LED strips. v onecte a fonte de alimentagao a alimentacao do dispositivo inteligente, as ventoinhas e as faixas de
INE 22 F Screw KB5 x 10mm K. Cable multiconector Para panel frontal de placas base no Intel. K. Kabenb-passetsurens s noaKntoueHns GpOHTANIbHON NAHENU K MaTEPUHCKUM MiaTam ¢ pasbémamm AOHE A% Note: Do not connect while PC is powered on. Il:li?a Nao conecte enquanto o computador estiver ligado.
S - -Intel cTapapTa o = : .
Bl R b 16 ne A= bFTNAZR . ) - -
ar s LED CONNECTOR CONECTORES DE VENTILADOR - Tres conectores de ventilador para tres canales. Para conectar ventiladores adicionales, utiliza los
= E PRPNENY
= "x /{Zigiiéis éix 8 A. Vis & serrage a main 6-32 x 6 mm Installation des emplacements d'extension A. L}H|LEA} 6-32 x 6mm 3HE 282 M| E; Z: li % cables bifurcadores para ventilador incluidos. Pazbembi BEHTUNATOpOB -Tpn pasbemﬁa BEHTUNATOPOB ANA TPEX KaHanoB. YTo6bl NPUCOEANHNTD JOMONHUTENbHbIE BEHTUIATOPDI,
FHR B. Vis & serrage a main spéciale 6-32 x 6 mm Panneau latéral, Support d'alimentation électrique, Plateau disque dur B. £ LIH|LIA} 6-32 x 6mm AO|Z TS, MelZIAK 223, HDD E2(0| grrE LY 2 yn°H @A : Nota: EL primer conector de ventilador con 4 patillas del cable bifurcador para ventilador sera el ventilador principal. No mezcle BOCMONb3YiATeCh Pa3BETBUTENbHDIMI KAGENIAMM J1A BEHTUNIATOPOB (B KOMMNEKTe). .
C. Vis hexagonale 6-32 x 6 mm Installation de I'alimentation électrique C. SItLIA} 6-32 x 6mm Mol axh 4A ventiladores PWM y de 3 patillas. Mpumeuatie. MepBbiit 4-KOHTAKTHbI pa3bem Pa3BETBUTENbHOTO kabens NpefHasHaueH A OCHOBHOTO BeHTUNATOpa. He ncnonbayiite
D. Vis 6-32 x 5 mm Installation de la carte mére, installation du disque dur 3,5” D. LEA} 6-32 x Smm OfG| 2 E MX|, 3.5 3}E Eato|2 MX| ! Nota: Para utilizar la reduccién de ruido adaptativa inteligente de CAM de la forma mas eficaz, debes conectar el ventilador de la CPU al PWM 1 3-KOHTaKTHbIE BEHTWIIATOPbI Ha OAHOM KaHare. ;
A Thumb screw 6-32 x 6mm G Standoff 6-32 x 6.5+4mm E.Vis M3 x5mm Installation du disque dur 2,5” E. LFA} M3 x 5mm 25 8t Sa2jo|e MX| : dispositivo inteligente. Si decides hacerlo, deberas desactivar la advertencia del ventilador de la CPU en la configuracion de la BIOS de Mpumeuatite. [17 MaKCUMANbHO SPGEKTUBHOTO NCMONIb30BHMA MHTENMIEKTYaNlbHON GYHKUVM fIANTUBHOTO LIyMOnoAasneHA CAM
2 9 F. Vis KB5x 10 mm Installation du ventilateur F. LFAF KB5 x 10mm M| ! la placa base. Heo6X0AMMO NoAKMIOUNTL BeHTUNATOP LIM K MHTenneKkTyanbHOMy yCTPONCTBY. ECiv Bbl pelunTe 3T0 cenaTh, Heobxoaumo bynet
Tnstalled X2 >I<ns‘rallcd x8 - G. Entretoise 6-32x 6,5 + 4 mm Installation de la carte mére G. AFHE QI 6-32 x 6.5+4mm Off=E MX| ; CONECTOR LED RGB - Hay una tira de LED integrada en el interior de la caja. Conecta tiras LED HUE+ adicionales mediante el conector OTKNIOUUTS NpeAynpexaetive BerTunATopa LM & HacTpoiikax BIOS maTepuHckoi nnatbi.
Accessory Box x@ Accessory Box x1 " @ :-‘ gréppgl:tr Zitrrneotg?:ege £-32x6.5+4mm :2:::“:::2: g: {: g::;: mz:z H. DfEIEE :é A final ubicado en la tira de LED inferior. Para conectar Aer RGB, conéctalos directamente al conector LED RGB. CBeToanoaHbiii pasbem (RGB) - Oaxa cBeTOAMOAHaA N1EHTa BCTPOeHa BHYTPb Kopriyca. [oACOeANHNTE AONONHUTENbHbIE CBETOANOAHbIE
(7 i Attae:he-céble Gestion du cablage L ;ﬁi—ﬂ F—‘él A L — U CONECTOR DE ALIMENTACION - Conéctalo a la fuente de alimentacién para alimentar el dispositivo inteligente, los ventiladores y las ’;s::(‘)" :gE:o';lp“::"’“e):;lp?&g(é’;o”‘e”HOMV Ha KOHI|e CBeTOAUOAHO NeHTsl. HTo6hl nopkmiouuTts Aer RGB, noficoepuHuTe ero Hanpamylo K
K. Céble multi connexions Pour le connecteur Front Panel de cartes méres non-intel K. 22/0]20t2 #o|2 H ot mx HQEE F-If (MY 1Y) 6iC & 3 o o ] @ ° {iras de LED. ’ ] PaS'bSM nﬁnrau{lg - H'roﬁ):;l BKIIOUMTH UHTENNIEKTYANIbHOE YCTPOVCTBO, BEHTUIIATOPb M CBETOAMORHbIE NEHTH, NORKMIOUMTE X K 610K
B Special thumb screw 6-32 x 6mm H Position standoff 6-32x 6.5+4mm = e o ° | [= R Nota:Nolo conectes mientras el PC esté encendido. nutaHus. Mpumeyatue. He noakniovaiiTe, ecnn r%/K BK"IK)H)E,H P ' P o o Y
: M| oomer g ® Pz use ) ) ! : ) ) " ) : ' :
Tr?stalled . Tv}stal I A. Randelschraube 6 — 32 x 6 mm Installation von Erweiterungssteckplétzen A YT S RD6-32 x6mm EROY NEER [g] . 1 ° o gmg FAN 1 POWER CpNN_ECTEUfRS DI_EVENTILATEUR—Trms connecteurs de ventilateur pour trois canaux. Pour installer d'autres ventilateurs, utilisez les B AUE 3 LS SIROD, 2t A2 7] T AHUE T UL LITh CHE TS 7he AX|seD EaHE B ASA|EE ARSI,
Accessory Box x@ Accessory Box x0 B. Spezielle Randelschraube 6 — 32 x 6 mm Seitenblende, Netzteilhalterung, Festplattenfach B. %Y ¥ I 3 26-32 x bmm HA K4 BRI 57 v b~ HDD kL 1 EEA u ° e ] = L répartiteurs fournis. ) ) ) ) ) AT W AZa|E O B AT Qe K S T ALE T} 7|2 MEIL|CL PWMD 3T ®E S8OHK| OHAIAI.
i y @ C. Sechskantschraube 6 — 32 x 6 Netzteilinstallati C. 687 6-32 X6 WEEER o B Remarque : le ventilateur branché au premier connecteur de ventilateur a 4 broches du répartiteur de ventilateur est le ventilateur S =S el e R e e T = eEo T SoeCE e SOl _ N
o SENS ML 249 W) GzaiingElEd e 2 4 RO IR = o L : 9 A1 CAMO| ADIESH S L0|X 24 7|52 E2XHO2 AIRSI3{H CPU TS ADIE ZX|0f IS0} $HLICH CPU HE ADLE EhX|of AT
D. Schraube 6 — 32 x 5 mm Motherboard-Installation, 3,5-Zoll-Festplatteninstallation D. #>6-32x 5mm < H—R— K& - 35HDDEER P L o . U principal. Ne pas brancher les ventilateurs PWM et les modeéles a 3 broches sur le méme canal. HO DIE 5 Co| BIOS AHOJA| CPU T 2 o|og L|ZAsisior & & olaLich == = =T ==
E. Schraube M3 x5 mm 2,5-Zoll-Festplatteninstallation E. 2% M3 x5mm 2.5HDD%% T fosd Remarque : Pour profiter au maximum du éme de réduction i igente de bruit du CAM, vous devez relier le ventilateur de votre 3%, OfHE Lo 20N W0 7|5 S HlEYsor ¥ & QlgLIth n
" P RGB LED #H4E{ - LED AE| 1747} H 0| A LYSL0| LAZIE|0] QELICE 815 LED AE 0| /x|t W= HUE S S3f 7 HUE+ LED AEYS A
C Hexagon screw 6-32 x 6mm | Standoff wrench F. Schraube KB5x 10 mm Lufterinstallation F. < KB5 x 10mm T 7 ER PSU — processeur au Smart Device. Dans ce cas, vous devrez désactiver l'avertissement d'absence de ventilateur du processeur dans les 25N ;\‘er R'GBE a;fmm RGB LED ﬂgaoﬂ i W;f}“Alg ™ ==& AT 2= AEEE SO T ——E= =
G. Abstandhalter 6 — 32 x 6,5 + 4 mm Motherboard-Installation G. A4 ¥ KA 76-32x6.5+4mm TH—R— REER paramétres BIOS de votre carte mére. Soretie She mEerE T e = e deohs oo o
Yrstalled xé Xstalled xo H. Abstandhalter 6-32x 6.5+4mm positionieren _ Motherboard-Installation H. [E Y A4 6-32X6.5+4mm TR FRER MB CONNECTEUR LED RGB - Une bande LED est intégrée au boitier. Connectez d'autres bandes LED HUE+ via le connecteur situé sur la T FAUE - TE 33 B0 Aol 2012 X, W, 16D A2 o WS 3FAUUCH
Accessory Box x® ﬁ' @ Accessory Box x1 @ © L ﬁb:t"’;gszalter'SChl”sse{ ro;hfrboarﬁ-lngtallatlon L ,77\9 ;’tzz b —sr Z*’L;ﬁ;ﬂ}gégm . bande LED inférieure. Pour connecter Aer RGB, branchez directement au connecteur LED RGB. & PC TR0 7H QU= Se0l= AZR| DRYAI2.
- rapebinder abetverwattun -7 I CONNECTEUR D'ALIMENTATION - Branchez & l'alimentati limenter rt Device, | tilat t LED.
K. Kabelpeitsche Front Panel Header fir alle gangigen nicht-Intel Mainboards KITL=975 =L MBOF-Panel~ v ¥ 4finte iR TE 2 NG E \ﬁé Remarque : ne pas brancher lorsquerﬁgfdiizfeu? ;r:te;‘osslisni?:r: alimenterle Smart Device, es ventilateurs et les bandes TT7YARTE -3DDFvRLBIZIOOT T YARY EAHY ET - BIOT 7Y ERYMITBICE  ABOT 7Y RAT v EEEELT S -
R ’ . E T TVRTUYBORADAE YT P VAR AHTIATYT P UIBY FS -BLF e RLIPWM T 7V E3E YT 7 UERES HALTIEE L
D Screw 6-32 x 5mm J Cable tie A, SHER4 6-32 X 6mm rrmzs SMART DEVICE LUFTERANSCHLUSSE - Drei Liifteranschlisse fur drei Kanale. Weitere Liifter kdnnen tber die im Lieferumfang enthaltenen f %@gfoqs)%;; EP?JE /1 Niz%;%ﬂ%ﬂ%g;iﬁi?:g PUT TV ERTRT/ RISEET SRUBIBY FT - AT 28R TR
x21 x10 A. Viti a testa zigrinata 6-32 x 6 mm Installazione alloggi d’espansione B *;%U?éﬁ%?fﬁ 6-32 x 6mm AR %;ﬁﬁqg The Smart Device connects to your PC via a single internal USB 2.0 connector. To enable control of the Smart Device, download Lufter-Splitter angeschlossen werden. RGBmLED j; ha 1 Z( ! fg;ﬁ Db Uy ;twfk RIS TNET < B HUE+ LED X R v 714« R RALED X kU v FI2H BT K
Installed xo@ Installed x0 / B. Vite a testa zigrinata speciale 6-32 x 6 mm Pannello laterale, staffa alimentatore, cassetto HDD C. A% 6-32 x 6mm selkeyE and install CAM from camwebapp.com. Hinweis: Der erste 4-polige Liifteranschluss am Liifter-Splitter ist der primére Liifter- PWM und 3-polige Liifter diirfen nicht tiber A - TROLED AR Y Y il ARISFEE T e mg FLED AU B ARYTE -
Accessory Box x21 Accessory Box x10 C. Vite esagonale 6-32 x 6 mm Installazione dell’alimentatore . 1844 6-3. B 223 . oL : ani . . f e denselben Kanal kombiniert werden. F7 5 TREL TR w ”;Aer RGB &3/ 21-I% - RGB EED\j*/] e "E’?&““L\(f a0 .
D. Vite 6.32 x 5 " . X . D. #2%% 6-32 x 5mm 35 ERER, FilEs El dispositivo inteligente se conecta a tu PC mediante un Gnico conector USB 2.0 interno. Para activar el control del dispositivo M, - . . . . . . . . . EEARI B -AT— hFNAR TPV LEDR MY v FCERE AT BI21E  BREICEEL T LEEL -
b V!te 63 >é mm Installazione della scheda madre, installazione HDD 3.5 E. $242 M3 x 5mm 25 1B inteligente, descarga e instala CAM desde camwebapp.com Hinweis: Fir den effizienten Einsatz der intelligenten Adaptive Noise Reduction am CAM sollten Sie den CPU-Liifter mit dem Smart ’; VPC B A DAL T 5 Rz RIZ#ET =
. Vite M3 x 5 mm Installazi HDD 2.5” 25 Eey d Ltamwebapp.com. . . P X e . e . e 3 BEAA > DS ELBNTLE .
E K F. Vite KBS x 10 mm Installazione della ventola . E5AL] Le Smart Device se connecte & votre PC via un seul port USB 2.0 interne. Pour activer e Smart Devics, veuillez télécharger CAM ROB-LED. STECKVERBINDER - in LED-Surelfo ot mdas Gonlvee intekers. Welters HUE. LED-Sureifen kemnen aber dn
Screw M3 x 5mm Breakout Cable G. Distanziatore 6-32 x 6,5 + 4 mm Installazione della scheda madre 0 6 Ere sur camwebapp.com. : _Strei f 5 irokt _LED- f REEL - =MREESL - BT=MNEE - BERIMING - HERRENGR SRS -
- 5 ~ ! H. BIAETENISZ 2R 6-32 X 6.5+4mm E2 e " o . X . . Endverbinder am unteren LED-Streifen angeschlossen werden. Weitere Aer RGB kdnnen direkt iiber den RGB-LED-Steckverbinder . s - - ool
x12 x1 H. Distanziatore 6-32x 6,5 + 4 mm Installazione della scheda madre . HEEGRE TRzt Das Smart Device wird tiber den internen USB 2.0-Anschluss mit Ihrem PC verbunden. Um die Steuerung des Smart Device zu angeschlossen werden. i NESE LR 4 HREEEATENS - £R—BEE7RE PWM 3 # X -
Installed x@ Installed x@ L Gl PR QI e Installazione della scheda madre J. R G aktivieren, einfach CAM {iber camwebapp.com herunterladen und installieren. STROMANSCHLUSS - SchlieBen Sie das Netzteil an, um das Smart Device, die Lifter und die LED-Streifen einzuschalten E AT EARMEER CAM MRS EIEMIEIRIIAL - WA CPU RUSMEREISAERE b - MR - OAIZE R0 BIOS RE P CPU RSES -
Accessory Box x12 Accessory Box x1 J. Fascetta per cavi Gestione dei cavi K. iss BT IR AR S ERATRED isoositivo intelli ; ; ; i ilitare i ispositi inweis: Ni i 5 sesc p ’ . RGB LED ##3k - —5% LED {TH BEMEANENA - HiBIEE LED KT # La0ln iR SN HUE+ LED XT# - B)E: AerRGB - 1S EL RS RGB LED 3k «
K. Cavo multiconnessione - o = A Al ILdispositivo intelligente si collega al PC tramite un connettore USB 2.0 singolo interno. Per abilitare il controllo del dispositivo, Hinweis: Nicht anschlielen, wahrend der PC eingeschaltet ist. SN . A - B EA mIRARIEREL = RERREE
. Connettore F-Panel per Mainboard non Intel scaricare e installare CAM da camwebapp.com. EgiRESL - R IEERAEIRE - NUEH LED ST #iEeE -
X PR . . . n . y Nt i i spli f : L EZETEAEER RS TR -
. . . - - . 0 dispositivo inteligente se conecta a seu computador por um conector USB 2.0 interno simples. Para habilitar o controle do CONNETTORIVENTOLE - Tre connettori ventole per tre canali. Per fissare le ventole aggiuntive, utilizzare gli splitter ventole inclusi.
A. Thumb screw 6-32 x 6mm Extension slots installation A. Parafusos borboleta 6-32 x 6 mm Instalacao das ranhuras de extensao A. HEHEIR4% 6-32 X 6mm WAL E f A P SiLori ; ; inci ischi ;
n ? . 7 . = n TS E= o 3 camwebapp.com. 3 J . = » — s — = " o
B. Special thumb screw 6-32 x 6mm Side panel, Fan bracket B. Parafusos de borboleta 6-32 x 6 mm painel lateral, suporte da fonte de alimentacao, tabuleiro de HDD B. 4%%%2?&?% 6-32x 6mm @Ug, BEZ2L E'Spos't""’ inteligente, baixe e instale o CAM ne:(“ camwebapp.com U520 r:ﬁz s'ltg:slelggglf;ettore ventole con 4 pin sullo splitter ventola sara la ventola principale. Non mischiare ventole PWM e ventole a 3 pin AR - CERREERM S RS - SIS - AR RS R -
C. Hexagon screw 6-32 x 6mm Power supply installation C. Parafusos hexagonal 6-32 x 6 mm Instalacéo da fonte de alimentacao C. NAB# 6-32 x 6mm ZEER HTeNNeKTYasnbHOE yCTPONCTBO NoAKouaeTcA K MK uepes BHyTpeHHuil nopt 2.0 [inA ynpaBneHnA MHTeNNeKTyabHbIM YCTPONCTBOM . e P . i off U e di n i lin di it ARORB LNE—E4 HHEABERERETERS - FVER—ERETRERA PWM 5 3 $HHHES -
D. Screw 6-32 x 5Smm Motherboard installation, 3.5 hard drive installation D. Parafusos 6-32 x 5 mm Instalagdo da placa principal, instalacao da unidade de 3,5" D. #2#% 6-32 x 5mm 35 @i, Fihx 3arpysure 1 yctaHosute CAM c caiita camwebapp.com. Nota: per utilizzare in maniera pill efficace la riduzione del rumore adattiva di CAM, si consiglia di connettere la ventola CPUal L emmes g5 \ﬂ & e g =% |;buu VTR . SR EE . Y1) B 4
Ve ; a f dispositivo intelligente. Se si sceglie questa opzione, & necessario disattivare l'awiso relativo alla ventola CPU nelle impostazioni BIOS ek : SRUBAMAIIINE CAM HIBEBRIERINAE 16 CPU B @ REISBRIRE - WRIBSI - OLREBERIR BIOS REPH CPU
E. Screw M3 x 5mm 2.5 hard drive installation E. Parafusos M3 x5 mm Instalacdo da unidade de 2,5" E. #2844 M3 x 5Smm 2.5 RS O ADLE FX|E THY LjE USB 20 #{HUE|S S8f PCO| HZEL|CH ADIE &X| O] K|0] 7|52 AMR3}2{ B camwebapp.comOAf CAME P gente. gleq P ’ P AELZS -
F. Screw KB5 x 10mm Fan installation F. Parafusos KB5 x 10 mm Instalagao da ventoinha F. 4 KB5 x 10mm ZEER q_gifsfl PEEEPONEY B ° = - ° ° della scheda madre. RGB LED $578 - #2895 —(& LED /B(E - 1B/ LED A0S 508 - EUSIBIARANG HUE+ LED /B15 - S8 Aer RGB - BB
G. Standoff 6-32 x 6.5+4mm i i G. Separadores 6-32 x 6,5+4 mm Instalagéo da placa principal G. B#E 6-32 x 6.5+4mm FIREE S i i _ R CONNETTORE LED RGB - Una striscia LED & integrata nel case. Collegare i nastri LED HUE+ aggiuntivi al connettore finale posizionato 0 e & = A IR Im AR R R SR Aer RS
Mothethoard installation P g ¢ao da placa princip TR FAA R0 W USB20 345 4 15T PCIZERLET + A3~ hF/54 REHWT 311 - b B CAM & 5 RGB LED % -
H. Porsition standoff 6-32x 6.5+4mm Motherboard installation H. Separadores 6-32 x 6,5+4 mm Instalacdo da placa principal H. Bt EAIS2 22 6-32 X 6.5+4mm EREE Z}\/ o I BESO F‘EZ» Leq ?3\“ - =Bt A TRAR ~e~ camwebapp.com 2" > sul nastro LED inferiore. Per collegare la ventola Aer RGB, collegarla direttamente al connettore LED RGB. o N
I. Standoff wrench Motherboard installation 1. Chave para separador Instalacdo da placa principal . WEESRF FiRZR - - - : CONNETTORE DI ALIMENTAZIONE - Collegare |'alimentazione per accendere il dispositivo intelligente, le ventole e i nastri LED. h
J. Cable tie Cable managment J. Brat;adrieira par?a cabos Gestao de cabgs princi J. RIGE mmEn EEEREIBE S USB 20 #MIERIITHHEH - BARHIEARE - 5 camwebapp.com F&F#%% CAM - Nota: non effettuare il collegamento se il §Cé acceso. P P ¢
K. Breakout Cable For Non-Intel Standard F_Panel Header Use K. Cabo divisor Para ligagao do painel frontal (F-Panel) em placa-mae padrao néo-Intel K. DEER PR IF oA R E AR AT AR IR EBEESB AR USB 2.0 EiEmEREE - ST RHSEEE - B2 camwebapp.com F#iii %% CAM -




CABLE CONNECTIONS

DISCO DE ADMINISTRACION DE CABLES
CONNEXIONS DES CABLES
KABELVERBINDUNGEN

COLLEGAMENTI DEI CAVI

LIGAGOES DE CABOS

NOAKMIOYEHUE KABENEW

BUTTONS AND I/0

BOTONES Y E/S

BOUTONS ET E/S

TASTEN UND E/A

PULSANTI E I/0

BOTOES E E/S

KHOMKWN 1 PA3BEMbI BBOLA/BbIBOJA

PANEL REMOVAL

EXTRACCION DE PANEL
RETRAIT DU PANNEAU
BLENDE ENTFERNEN
RIMOZIONE DEL PANNELLO
REMOCAO DOS PAINEIS
CHATUE NAHENN

CABLE MANAGEMENT SYSTEM

SISTEMA DE GESTION DE CABLES
SYSTEME DE CABLAGE
KABELMANAGEMENTSYSTEM

SISTEMA DI GESTIONE DEI CAVI
SISTEMA DE GERENCIAMENTO DE CABOS
CUCTEMA NPOKNALKM KABENEN

MOTHERBOARD INSTALLATION

INSTALACION DE LA PLACA BASE
INSTALLATION DE LA CARTE MERE
INSTALLATION DER HAUPTPLATINE
INSTALLAZIONE DELLA SCHEDA MADRE
INSTALAGAO DA PLACA PRINCIPAL
YCTAHOBKA CUCTEMHOW NNATbHI

POWER SUPPLY INSTALLATION

INSTALACION DE LA FUENTE DE ALIMENTACION
INSTALLATION DE L’ALIMENTATION
INSTALLATION DER STROMVERSORGUNG
INSTALLAZIONE DELL’ALIMENTATORE
INSTALACAO DA FONTE DE ALIMENTACAO
YCTAHOBKA UCTOYHUKA MUTAHUA

Aol ez ME % 1/0 e m Aolg a2l A2E DEeE g HUSSRA 25
T REUHE LT 1/0 NI OEY S L T=TLIRLAY NV RT A RY—R—FDOESE BROKSE
U8 ZHA /0 T E AR BEEERG ES -3 BIRZR
K E %A 1/0 BIRER BREELAR ES-2 8 BREEK
FAN CABLE CHANNEL M
12 3 4 5 6 . O -
! i e T
m 8-PIN CHANNEL ‘
8 & 0
1. HDD LED 1. LEDHDD 1. HDD LED
2. Microphone Input 2. Ingresso microfono 2. %4Y
3. HD Audio Output 3. Uscita audio HD 3. HDA =T« #
4. USB3.1Gen 1 4. USB3.1Gen 1 4. USB3.1Gen1
5. Power LED 5. LED alimentazione 5. /87 —LED
6. Power switch 6. Interruttore d’alimentazione 6. BRAA v F
FOR INTEL STANDARD F_PANEL HEADERUSE ~ FOR NON-INTEL STANDARD F_PANEL HEADER USE 3 £ED de unidad de disco duro > Entraga mavn microfone TR P
3. Salida de audio HD 3. Saida de audio HD 3. BESMEML [57)
4. USB3.1Gen 1 4. USB3.1Gen 1 4. USB3.1Gen1 = ~
5. LED de alimentacion 5. LED de alimentagao 5. BIRLED °
6. Interruptor de encendido 6. Interruptor de alimentagéo 6. BRAR
1. Témoin disque dur 1. VHpMKaTOp ecTkoro Ancka 1. HDD LED e
2. Entrée micro 2. Pa3bem Ans NOAKIIOUEHNA MUKPOGOHA 2. EGBEBA °
< 3. Sortie audio HD 3. 3sykoBoli Bbixog HD 3. BAEEELH 0
o 4. USB3.1Gen 1 4. USB3.1Gen 1 4. USB3.1Gen1
E o 5. Témoin d’alimentation 5. Wnaukatop nutaHua 5. ®FLED
<D[ 6. Interrupteur marche/arrét 6. Bbikniouatens nutaHna 6. EIRER IMPORTANT!
a 1. Festplatten-LED L Install the PSU with the fan facing down.
T 2. Mikrofoneingang 2. 0fo|= 3
3. HD-Audioausgang 3. HD 2C|e &Y 24-PIN CABLE AND
é g:ﬁizgﬁfgs g :1592 iéDGenl SMART DEVICE CABLE CHANNEL
USB 3.1 GEN 1 HD AUDIO 6. Netzschalter 6. Tel A%
INSTALACION DE LA TARJETA DE EXPANSION INSTALACION DE LA UNIDAD DE DISCO DURO INSTALACION DE LA UNIDAD DE DISCO DE ESTADO SOLIDO HAZLO TU MISMO: SOPORTE PARA REFRIGERADOR LiQuiDo )
INSTALLATION DE LA CARTE D’EXTENSION INSTALLATION DE LECTEUR HDD INSTALLATION DU DISQUE SSD SUPPORT DE REFROIDISSEMENT LIQUIDE A ASSEMBLER VOUS-MEME
INSTALLATION DER ERWEITERUNGSKARTE HDD-LAUFWERKSINSTALLATION SSD-LAUFWERKSINSTALLATION WASSERKUHLUNG MARKE EIGENBAU
INSTALLAZIONE DELLA SCHEDA D'ESPANSIONE INSTALLAZIONE DELL'UNITA HDD INSTALLAZIONE DELL'UNITA SDD SUPPORTO PER DISSIPATORE A LIQUIDO FAI-DA-TE
INSTALACAO DA PLACA DE EXPANSAO INSTALACAO DA PLACA DE EXPANSAO INSTALACAO DA PLACA DE EXPANSAO SUPORTE A REFRIGERACAO LIQUIDA DIY 3
YCTAHOBKA MAATbl PACWWNPEHUA YCTAHOBKA XECTKOTO OUCKA YCTAHOBKA TBEPAOTE/IbHOTO HAKOMNWUTENA NOANEPXKKA CAMOCTOATE/IbHOW CBOPKU XUAKOCTHOM CUCTEMbBI OXJTAXAEHWNA
sz JtE MK HDD Eztole x| SSDE 2 o 24 X DIY =4 Z2 x|
WA — FOESE HDD% & SSD (& K&V —Z—ZHEO DIY
TREE% HDD W& L% SSD EmmELRE DIY BixZHEZSH
BARRZE Bz SSD %k DIY K&z
UNSCREW THE THUMB SCREW

HORIZONTAL GPU MOUNT

VERTICAL GPU MOUNT

VERTICAL MOUNT

HORIZONTAL MOUNT

The Cable Bar could support up to 150mm tall tube reservoir with M4 screws

The bottom Panel could support D5 or DDC pump mount with M4 screws

La barra para cables podria soportar un depésito de tubo de hasta 150 mm de alto con tornillos M4
El panelinferior podria soportar el montaje de una bomba D5 o DDC con tornillos M4

La barre de gestion des cables peut supporter un réservoir d'une hauteur maximale de 150 mm avec des vis M4
Le panneau inférieur peut supporter un montage de pompe D5 ou DDC avec des vis M4

Die Kabelschiene bietet Platz fiir einen bis zu 150 mm hohen Rohrbehélter mit M4-Schrauben

Die untere Abdeckung bietet Platz fir eine D5- oder DDC-Pumpenhalterung mit M4-Schrauben

La barra dei cavi supporta un serbatoio tubolare alto fino a 150 mm con viti M4

ILpannello inferiore supporta il montaggio della pompa D5 o DDC con viti M4

A barra de limpeza pode suportar um reservatério de tubos alto de 150 mm com parafusos M4

0 painel inferior pode suportar montagem de bomba D5 ou DDC com parafusos M4

Ha Ka6enbHyio naHenb MOXHO yCTaHaBNNBaTb TPYGUaThIil pesepByap BbICOTOM 10 150 MM C MOMOLLbIO BUHTOB M4
Ha HuxHIot0 NaHenb MOXHO ycTaHaBnmeatb Hacoc D5 nnu DDC ¢ nomoLbto BuHTOB M4

70|12 HHe M4 LEALZ Z|Cf 150mm 0|0 §2 258 XK1Y 4 U&Lch

SICHIE2 M4 LEALR D5 E4& DDC HE O E S X|X[& 4= &L

T=TIN=T M4 F 2 ABRAI0MM DF 2 —THAKE VI EZABUENDHY FT -

R B LSFIVIZIE - MA ST T D5 E21EDDC AR Y TEMU M T 2 4B B Y FT -

LRI M4 IR LT BIR 150 AN S SRR

JEERETR SIS M4 88223255 DS 5 DDC SRZ2%

IBAAZIER M4 9844 - SILSTIERES 150mm BEKE

JEEBETIRGE R M4 884 - 1238 D5 5 DDC REZ24HE

FAN AND RADIATOR SUPPORT

COMPATIBILIDAD DE VENTILADORES Y RADIADORES
PRISE EN CHARGE DES RADIATEURS ET VENTILATEURS
LUFTER- UND KUHLER-UNTERSTUTZUNG

SUPPORTO VENTOLE E RADIATORE

SUPORTE PARA VENTOINHA E A RADIADOR
COBMECTUMbBIE PAOVUATOP N BEHTUNATOP

W 9 2tC]of ol Ef X

WhH727vHELTCIPI—4

NEMBARREF

BEMBARESE

RADIATOR MODE FAN MODE

REAR

1x 120mm
TOP
1x120mm
1x 140mm

FRONT
1x 120mm
2x120mm

The screws shown will \
be provided within you N
liquid cooler packaging. N

FRONT
2x 120mm
2x 140mm

HAZARDOUS SUBSTANCES

ABAEMRRTER

Part Name / ER 2R

Lead Mercury Calcium Hexavalent Polybrominated ~ Polybrominated
(Pb) (Hg) (Cd) Chromium Biphenyls Diphenyl Ethers
# * ® (Cr(v1) (PBB) (PBDE)
N 2% S ZR AR
PCBA & Components
PCBA iR £t ) ) )

Connector
BEER
Cables
22

Metal Structure
ERENHE

Plastic Structure
BREMHE

Fans

Coating & Finish
AR

Packaging Material
BRREPTR

Paper and Printed Material
MR ENRI@

O O O @€ O O O e e
O O 0 O 0O O o O ©
O O 0 O 0O O o O ©
O 0o 0O O O O O O
o 0O O O O O O

O 0O O O O O O

Key / ER

Indicates toxic and hazardous substances in all homogeneous materials of the stated part is below the
O limit requirement of SJ /T 11363-2006 standard.
ERZNBSASYREZBEMBNISRM R DI SBI97ES)/T 11363-2006t0 EMEHREBEKRMUT -

Indicates toxic and hazardous substances in all homogeneous materials of the stated part is within
the limit requirement of the European Restriction of Hazardous Substances Directive 2011/65/EC

[ (the "RoHS Directive).
FRENBEBEEYREZE TRV R PR S B HS)/T11363-20064 7 £ PHIREE K - 2EE
KERARBKERGIMEEENEEEENRNTRER -

REGULATIONS

€ CES

This personal computer case with the smart device is tested to comply with FCC standard, Australian standard
and EU EMC Directive (2014/30/EU)

CAN ICES-3(B) / NMB-3(B)
This Class B personal computer case with smart device complies with Canadian ICES-003

Cet étui pour ordinateur personnel de classe B avec dispositif intelligent est conforme a la norme NMB-003
du Canada

NZXT WARRANTY

I.Warranty Length

NZXT computer cases, temperature meters, fans, accessories, and cables carry a 2 year warranty from the
date of purchase for parts and labor. Any replacement product will be warranted for the remainder of the
warranty period or thirty days, whichever is longer. Proof of purchase is required for warranty service.

1. Who Is Protected
The Warranty covers only NZXT products purchased by the original consumer from authorized NZXT retailers.

1ll. What Is Covered

Please note that our warranty is not an unconditional guarantee. If the product, in NZXT's opinion,
malfunctions within the warranty period, NZXT will at its discretion repair or replace the product that is
equal or greater in value depending on supply. The warranty does not cover any NZXT product that was
damaged due to accident, misuse, abuse, improper installation, usage not in accordance with product
specifications and instructions, natural or personal disaster, or unauthorized alterations, repairs or
modifications.

Our warranty does not cover the following:

Any product or serial number/warranty sticker modification applied without permission from NZXT. Any
damage that is not a manufacturing defect. Damage, deterioration or malfunction resulting from accident,
abuse, misuse, neglect, fire, water, lightning, or other acts of nature, unauthorized product modification or
failure to follow instructions included with the product. Repair or attempted repair by anyone not
authorized by NZXT. Shipping or transport damage (claims must be made with the carrier) Normal wear and
tear. NZXT does not warrant that this product will meet your requirements. It is your responsibility to
determine the suitability of this product for your purpose. Removal or installation charges. Shipping
charges. Any incidental charges.

IV. Exclusion Of Damages (Disclaimer)

NZXT's sole obligation and liability under this warranty is limited to the repair or replacement of a defective
product at our option. NZXT shall not, in any event, be liable for any incidental or consequential damage,
including but not limited to damages resulting from interruption of service and loss of data, business, or for
liability in tort relating to this product or resulting from its use or possession.

V. Limitations Of Implied Warranties

There are no other warranties, expressed or implied, including but not limited to those of merchantability or
fitness for a particular purpose. The duration of implied warranties is limited to the warranty length
specified in Paragraph I.

VI. Local Law And Your Warranty
This warranty gives you specific legal rights. You may also have other rights granted under local law. These
rights may vary.

VII. To Obtain Technical Support.
If you have already referenced your product owner's manual and still need help, please visit
support.nzxt.com for details and contact information.

VIIl. For Warranty Service.
In the event that warranty repair or replacement is necessary, NZXT will request and you must provide proof
of purchase (store receipt or invoice) in order to receive warranty service. For

North American Customers:

Within the first 60 days after purchase, please return your product (or for power supplies

installed within our enclosures, just the failed power supply) to your dealer or reseller for a replacement. If
the product is still within warranty and you can no longer return it to your dealer, please contact NZXT
Customer Support (support.nzxt.com) for assistance and instructions. NZXT will not accept returns
without prior approval and an RMA number.

In Europe:

Within the first year after purchase, please return your product (or for power supplies

installed within our enclosures, just the failed power supply) to your dealer or reseller for a replacement. If
the product is still within warranty and you can no longer return it to your dealer, please contact NZXT
Customer Support for assistance and instructions. NZXT will not accept returns without prior approval.

Global Customers (Outside North America and Europe):

If your product needs to be returned or repair within the warranty period, please do so

through the retailer or distributor from whom you purchased the product. If you can no longer return the
product to your dealer, please contact NZXT Customer Support for assistance. Please note, proof of
purchase from an authorized NZXT retailer is required for ALL warranty servicing.

Warranty terms for all NZXT products sold to Australia.

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are
entitled to a replacement or refund for a major failure and or compensation for any other reasonably
foreseeable loss or damage. You are also entitled to have the goods repaired or replaced if the goods fail to
be of acceptable quality and the failure does not amount to a major failure' (NZXT Corporation, 13164 E.
Temple Ave., City of Industry, CA 91746, USA TEL: +1-800-228-9395) Please contact the shop you purchased
from to receive prompt service. If the dealer refuses to offer the service, please contact us at directly at
support.nzxt.com

® Visit support.nzxt.com for information on warranty coverage and service

o Visite el sitio Web support.nzxt.com para obtener informacién sobre la cobertura y el servicio de la garantia.
® Visitez support.nzxt.com pour les informations de la couverture de la garantie et du service.

e Informationen zu Geltungsbereich und Service der Garantie finden Sie unter support.nzxt.com

e Visitare il sito support.nzxt.com per informazioni sulla copertura e sul servizio della garanzia.

o Visite support.nzxt.com para obter informagdes sobre a cobertura da garantia e assisténcia

o Moapo6Hyto MHPOPMaLMIO 06 YCIIOBUAX rapaHTUNHOTO 06CYXKIBaHUA CM. Ha Be6-caliTe support.nzxt.com
o ©HZ HQIQ M| 20| CHet XbM|EH LHE-2 support.nzxt.comS & ERSHIA|L

o RAFHBED & U —ERICET 21BE|WIC DL\ TIE ~ support.nzxt.com C7 IV AL TLES L -

54515 support.nzxt.com TR REEEFMRSHWER

#BaAfE support.nzxt.com 7 #ERREHEMNEZRENR

SUPPORT AND SERVICE

Support and service

If you have any questions or problems with the NZXT product you purchased, please don’t hesitate to
contact us using our support system. support.nzxt.com

Please include a detailed explanation of your problem and your proof of purchase. For comments and
suggestions, you can e-mail our design team, designer@nzxt.com. Lastly we would like to thank you for
your support by purchasing this product.

For more information about NZXT, please visit us online. NZXT Website: nzxt.com

Soporte y servicio

Si tiene preguntas o problemas con el producto NZXT que usted comprd, no dure en ponerse en contacto
con service@nzxt.com y suministrar una explicacion detallada de su problema asi como su prueba de
compra. Puede hacer consultas sobre piezas de repuesto en support.nzxt.com. Para comentarios y
sugerencias, escriba un mensaje de correo electrénico a nuestro equipo de disefio: designer@nzxt.com.
Gracias por comprar un producto NZXT. Para mas informacion acerca de NZXT, visitenos en linea. Pagina
web de NZXT: nzxt.com

Support et service

Si vous avez des questions ou des problémes avec le produit NZXT que vous avez acheté, n’hésitez pas a
contacter service@nzxt.com avec une description détaillée de votre probléme et votre preuve d’achat. Vous
pouvez aussi commander des piéces de remplacement auprés support.nzxt.com. Pour les commentaires et
les suggestions, envoyez un email a notre équipe de design, designer@nzxt.com. Merci d'avoir acheté ce
produit de NZXT. Pour plus d'informations sur NZXT, visitez notre site Web. Site Web de NZXT : nzxt.com

Kundendienst und service

Falls Fragen oder Probleme beziiglich Ihres NZXT-Produktes auftreten, wenden Sie sich bitte mit einer
detaillierten Problembeschreibung und Ihrem Kaufbeleg an service@nzxt.com. Ersatzteile kénnen Sie
unter support.nzxt.com anfragen. Kommentare und Anregungen senden Sie bitte per designer@nzxt.com
an unser Designteam. Vielen Dank, dass Sie ein NZXT-Produkt erworben haben. Weitere Informationen iiber
NZXT erhalten Sie im Internet. NZXT-Webseite: nzxt.com

Assistenza e servizio

In caso di dubbi o problemi con il prodotto NZXT acquistato, non esitate a contattarci utilizzando il nostro
sistema di assistenza. support.nzxt.com

Includere una spiegazione dettagliata del problema e la prova di acquisto. Per commenti e suggerimenti,
siete pregati di inviare un messaggio al nostro team di progettisti, all'indirizzo: designer@nzxt.com. Infine,
vogliamo ringraziarvi del vostro supporto con l'acquisto di questo prodotto. Per altre informazioni su NZXT,
visitate il nostro sito. Sito NZXT: nzxt.com

Assisténcia e manutencao

Caso tenha questdes ou problemas com o produto NZXT adquirido, ndo hesite em contactar-nos através do
endereco service@nzxt.com fornecendo a explicacao detalhada do seu problema e a prova de compra.
Podera solicitar pecas de substituicdo através do endereco support.nzxt.com. Para comentérios e
sugestoes, contacte a nossa equipa de design através do enderego de e-mail, designer@nzxt.com.
Obrigado por ter adquirido um produto NZXT. Para mais informacdes acerca da NZXT, visite-nos online.
Web site da NZXT: nzxt.com

Cnyx6a noaaep KN 1 06cnyKnBaHuA

B ciiyuae BO3HNKHOBEHMA BOMPOCOB W/ HEVCTPABHOCTE B NProbpeTeHHbIX Bamu npofayktax NZXT obpaluaiitecs no
appecy: service@nzxt.com ¢ NOAPOBHBIM OMVICaHKeM NPOGIEMbI 1 MOATBEPXKAEHVEM MOKYMK. O HANMYNN 3aNyacTeit MOXHO
y3HaTb, 06PaTUBLLMCH NO aApecy: support.nzxt.com. 3ameyaHna v NPeAIoKEHNA OTNPABNANTE B aApec HaLLen rpynmbl
paspabotunkos: designer@nzxt.com. bnarogapyim Bac 3a nokynky npoaykta NZXT. Bonee noapo6Has nHdopmaLus o
komnaHun NZXT npeacTaBneHa Ha Haluux BeG-caiitax. Be6-cant NZXT: nzxt.com

SEERTES

T YT NZXT M E0t 2ste] 22 L= M7t AS 82 SAtel XY A|A = (support.nzxt.com)g AESH
20|58} AA| Q.

ZHE AtMs] 7|&stn o LS SHYAIR. oA = Mo ALEtO] Qg Ze YA A Eof
designer@nzxt.com@ 2 0|0 ¥ HLHHA|L. DIX|HC 2 O HES TS0 FALE SRS FHAM ZALCH
NZXTOl| T3 RFM[3| LB 220102 B2 sl A A| 2. NZXT AHO|E: nzxt.com

>
i

FR— P BETH—ER
BASNELANZXTORRICEY 6 CERE - FREE - BBEOHAS S CBAOIRERAT - CEELEC
service@nzxt.com# T UL £ - I MmIEsupport.nzxt.comF THBRC LS « CERS LU TREGEME
5tF — L ~ designer@nzxt.com FT A —LEREL TSV - NZXTERZ CEBAVLEEELTHYNE S TIVET
o NZXTICBS S 27#M0E - 1 v 2 —FRy b ED Dz THA FETELZEL - NZXT D = T84 b nzxt.com

MRS

INRA TR o E 7L A NZXT P RA 2 P BRI 115 2, WM BX4S service@nzxt.com, BX4S AT I 1R AR T IBI A0 ¥ A1
BB R M SEEIE - R TILLE) support.nzxt.com BWEREH - MAEMELREIW WDBERAIIAIG I E, B F a2
designer@nzxt.com - BLBIARME NZXT 7@ - BR NZXT WEZER, BEHRNNVEL WIS -

NZXT W5 : nzxt.com

SEMRH

INRAEEANZXT ERABREPABIEIREN R - HUOH SR service@nzxt.com « WA 1R #RIRERFF AMRUM RIS B &
B8 - XTI LUEIB support.nzxt.com B EREH - WAEARRAES - BUDREHARETEKEE designer@nzxt.com -
B HHABENZXTER - BRNIXTHNESER - BB R M0 -

NZXT #8Uk : nzxt.com

nzxt.com
For more building tips and information, visit: blog.nzxt.com

NZXT, Inc.
13164 E Temple Ave, City of Industry, CA 91746, USA

NZXT Europe GmbH
Industieiring Ost 66 47906 Kempen Germany



